Print
#Account Title#
Search
Nicht unterstützter Browser erkannt:Lieber Besucher,der von Ihnen verwendete Browser wird nicht von dieser Website unterstützt. Bitte klicken Sie für weitere Informationen über die Browserhier die wir unterstützen und wie sie zu erhalten sind..

Keyboard bezel assembly removal and installation - ThinkPad T430u

For access, remove these FRUs in order:

 

Removal steps of keyboard bezel - Please perform the following steps as shown in the pictures below.

Remove the rubber feet, and then remove the screws [1]. Then remove the screw [2] under the bottom cover and the screws [3] under the battery pack.

Step
Screw (quantity)
Color
Torque
[1] M2.5 × 6.5 mm, wafer-head, nylon-coated (2) Black 0.392 Nm (4.00 kgf-cm)
[2] M2 x 5 mm, wafer-head, nylon-coated (1) Black 0.181 Nm (1.85 kgfcm)
[3] M2 x 3 mm, flat-head (6) Silver 0.181 Nm (1.85 kgf-cm)

Turn the computer over to remove the screw [4] under the keyboard and the screw [5] in the wireless WAN card slot.

Step
Screw (quantity)
Color
Torque
[4] M2 × 6.0 mm, wafer-head (1) Silver 0.392 Nm (4.00 kgf-cm)
[5] M2 × 3.0 mm, wafer-head, nylon-coated (1) Black 0.181 Nm (1.85 kgf-cm)

Detach the connectors as shown in the following illustration.

 

When installing: Ensure that the connectors are attached firmly.

Release the keyboard bezel from the frame using a plastic pry tool as shown in the following illustration.

 

When installing: Route the cables as shown in the following illustration before you attach the keyboard bezel.

 


  • Alias ID:
  • Document ID: PD025935
  • Letztes Update :17 Jun 2014
  • © 2015 Lenovo